Ihi Mini Excavator 55j Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-55j -parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 274 page(s) at: ManualPlace.com



http://manualplace.com/product/ihi-mini-excavator-55j-parts-catalog/

PARTS CATALOG

55J
MINI EXGAVATOR

SERIAL No. 08003501~

IHI

Jo) | I REBEAARIN=%TL

IHI Construction Machinery Limited

PUB.No.6




IHI

S55J

INDEX B x
DESCRIPTION Z ) SHEET No. |PAGE
LOWER MACHINE ; TEDHEA
LOWER MACHINE ASS'Y T BB RART 1-1 []] 2
CRAWLER SHOE ASS'Y sya—-3 va—#i 1-2 []] s
CRAWLER SHOE ASSY (FORHUTTER)| Zuo-—35 >a—#fY 1- 2 7-1
CRAWLER SHOE ADJ. DEVICE ya-35 va—FEEE 1-3 []| 8
FRONT IDLER ASS'Y Jovhk T4 ESET 1- 4 []]| 10
LOWER ROLLER ASS'Y DU— o—S#Y 1-5 [ ]| 12
UPPER ROLLER ASS'Y Tyt m— S 1-6 []| 14
LOWER TRACTION PIPING ASS'Y TSI TACEAL 1- 7 []]| 16
TURNTABLE ; Y—F—TI;
TURNTABLE & 5 =27 =7 VREEEIRT Y ¥ /4851 2-1 []] 20
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; HEEIREN S ;
SWING DRIVE DEVICE HEERE S 3- 1 []| 24
HYDRAULIC PIPING ; HERE ;
RETURN & SUCTION PIPING ASS'Y Yy — VRS v a VEEMT 4- 1 []]| 28
SWING & TRACTION PIPING ASS'Y BEEI R AR AR 4- 2 []| 32
PUMP DISCHARGE & A THHR T — L4 4- 3 []| s34
BOOM SWING PIPING ASS'Y 24y BB
CONTROL PIPING ASS'Y R EAET 4- 4 []] 36
CONTROL PIPING ASS'Y IR E AT 4- 4 40
(A~D & A+B-G CHANGE) (A~DRA - B+ Gl
CONTROL PIPING ASS'Y AT EARST 4- 4 43-1
(FOR SHORT LEVER) (va—k Lr—f)
CONTROL PIPING ASS'Y iR E AT 4- 4 43-5
(FOR SHORT LEVER) (CE) (va—} L—F) (CE)
CONTROL PIPING ASS'Y FIERTEALT. (A - F{IH) 4- 4 [D]| 43-9
(FOR A+F CHANGE)
TRACTION SHIFT PIPING ASS'Y EITUHRACE AT 4-5 []| 44

IHI Construction Machinery Limited

REV No.®



IHI

S5995dJ

INDE X = X
DESCRIPTION & ) SHEET No. |PAGE
HYDRAULIC INSTRUMENT ; R
TRACTION MOTOR ASS'Y EFTE— S AL s-1 [ ]| 48
SWING MOTOR ASS'Y BEEE — & 1T 5- 2 []| 52
ROTARY JOINT ASS'Y =%y Jadf ML 5-3 []] s6
CONTROL VALVE ASS'Y 3y bo— sLTHE 5- 4 [ ]| s8
REMOTE CONTROL VALVE ASS'Y YEIY SULTH 5-5 [ ]| 64
REMOTE CONTROL VALVE ASS'Y YEIY SLTH 5- 5 66
(FOR A -B CHANGE) (A - BYJRA)
REMOTE CONTROL VALVE ASS'Y YyEIY SULTHYL 5- 5 67-3
(FOR SHORT LEVER) (ya—hk LiS—f)
SOLENOID VALVE ASS'Y YVIA R LT 5-6 [ ]| 68
HYDRAULIC OIL TANK ASS'Y YeBhIS > & 437 5-7 []| 70
OIL PUMP ASS'Y AAN R s5-8 []]| 72
BOOM CYLINDER ASS'Y T—b VY UK s-9 []]| 7
ARM CYLINDER ASS'Y T4 YU VS 5-10 [ || 8o
BUCKET CYLINDER ASS'Y AN RZS i s-11 [ ]| 82
BOOM SWING CYLINDER ASS'Y T—bh RAVY vY Uy 5-12 [ ]| 84
BLADE CYLINDER ASS'Y BEHAR S ) v S 5-13 []| 86
MULTIPLE VALVE ASS'Y (FOR A~D CHANGE) < )VF VTR (A~DUHRHR) 5-14 :l 88
MULTIPLE VALVE ASS'Y (FOR A+B:G CHANGE)| </ F /N)LT7HAIL (A - B - GiJiF) 5-14 89-1
MULTIPLE VALVE ASS'Y (FOR A +F CHANGE) < VF VTHIL (A - FYHER) 5-14 89-3
TRACTION SHIFT VALVE ASS'Y EFTYHR L 7HET 5-15 [ ]| 90
OPERATING CONTROLS ; EEIRIEBAGR ;
TRACTION LEVER ASS'Y AT LN —4TL 6- 1 [ ]| o4
CONTROL LEVER ASS'Y avbo—iL L=y 6-2 [ ]| 96
CONTROL LEVER ASS'Y Ivho— bS—fy 6- 2 99-1
(FOR SHORT LEVER) (va—F Li—f)
BLADE & PHRRT—L 2LV 6-3 [ ]| 100
BOOM SWING CONTROL ASSY 3 Y b o—L
ENGINE CONTROL ASS'Y TYYy avho—IT 6- 4 [ ]| 102
ENGINE CONTROL ASS'Y TyYy avio—Er 6— 4 103-1
(FOR DECERATION) CR:)
POWER UNIT ; NT= 2y b
ENGINE & ACCESSORIES IYIVRT €Y 7-1 [ ]| 108
AIR CLEANER & MUFFLER ASS'Y I7— 2Y—FRTT MY 7- 2 []]| 1o
OIL PUMP DRIVE DEVICE FAN R TEREE 7- 3 []]| 14
FUEL TANK & PIPING ASS'Y HRELS o RATERAST 7- 4 []]| 11e
FUEL TANK & PIPING ASS'Y LS o RAEAAST 7- 4 [a]| 118
(W/WATER SEDIMENTER) (V4—=% ®F4 A

-2 -

IHI Construction Machinery Limited

REV No.®



IHI

S55J

INDEX =] x
DESCRIPTION % R SHEET No. |PAGE
CAB & RELATED PARTS; * v TBARERG ;
COVER ASS'Y H /N —4E31 8- 1 []| 122
NOISE ABSORBENT ASS'Y LTz A 8- 2 [ ]| 126
CANOPY ASS'Y Fy ) EMY 8- 3 [ ]| 128
CANOPY ASS'Y (TOPS) * ¥ J E4LL (TOPS) 8- 3 129-1
OPERATOR SEAT & SWINGLOCK ASS'Y | #~_U—% — FRbED v 7457 8- 4 []| 130
OPERATOR SEAT & SWING LOCK ASSY| #~XL—% y— FEbEED y 245 8- 4 131-1
(FOR HUTTER) (HUTTER F)
NAME PLATE ASS'Y k=4 FU— MY 8- 5 [ ]| 132
NAME PLATE ASS'Y (FOR ENGLISH) | *—4 7L— MEY (KHHF) 8- 5 133-3
COUNTER WEIGHT ASS'Y D2 A ER SN\ 8- 6 [ ]| 134
ELECTRIC SYSTEM ; BIRHE;
ELECTRIC SYSTEM BRARHE 9- 1 []| 138
INSTRUMENT PANEL ASS'Y HE = 2 9- 2 []]| 142
INSTRUMENT PANEL ASS'Y BEEEY (Ca— b L—f) 9- 2 144-2
(FOR SHORT LEVER)
TOOLS & ACCESSORIES ; TEXHKRR ;
TOOLS & ACCESSORIES TERHES 10- 1 []]| 148
HOE ATTACHMENT ; K= 7H99FXUb;
HOE ATTACHMENT ASS'Y h— THyFA MEL 11-1 []| 150
BOOM SWING ASS'Y T—Lh AL VI 11-2 []| 154
HOE BUCKET ASS'Y = Yy MY -3 []| 156
HOE BUCKET ASSY (W/EYE PLATE)| &— /8,y MEW(74 7L—MD| 11- 3 158
HOE ATTACHMENT PIPING ASS'Y k= Ty FAL MUEMEL 11- 4 []]| 160
BLADE ATTACHMENT ; BERT7 I v F AV b ;
BLADE ATTACHMENT ASS'Y e AR EE 12- 1 [ ]| 164
BLADE PIPING ASS'Y B AT 12- 2 [ ]| 166

IHI Construction Machinery Limited

REV No.®



IHI

S55J

I NDE X B b/ ¢
DESCRIPTION % # SHEET No. |PAGE

OPTION SPECIFICATION ; BB ;
SPARE PORT PIPING ASS'Y it — MNCEALL 15- 1 [ ]| 170
SPARE PORT PIPING ASS'Y PR — NEEA 15— 14 []| 173-1
POWER PORT PIPING ASS'Y /Sy — - NECEMT 15- 2 [ ]| 174
CAR HEATER ASS'Y H—k—FHT 15- 3 [ ]| 178
OPERATOR ROOM ASS'Y (1) EREA (1) 15- 4 [ ]| 180
OPERATOR ROOM ASS'Y (2) BREAI (2) 15- 5 []| 184
NAME PLATE ASS'Y (FOR CABIN) F—b FU— MY (v EVE) 15- 6 [ ]| 188
NAME PLATE ASSY (FOR ENGLISH) | *-—4 7L— ¥ (G50 15— 6 190
NAME PLATE ASSY (FOR HUTTER) | #%-—4 7VL—hi (HUTTERA) | 15- 6 192
NAME PLATE ASS'Y (FOR GERMAN) | #—4 7U— Ml (K1 YA 15— 6 196
NAME PLATE ASSY (FOR ITALIAN) | %—4 7L— MY (14 7H) 15- 6 [D]| 198
NAME PLATE ASSY (FOR FRENCH) | *-—4 7L—MAY (75 v2A) 15— 6 200
NAME PLATE ASS'Y (FOR DUTCH) F—L U= MY (52 YE) 15— 6 201-3
NAME PLATE ASS'Y (FOR DANISH) | #-—4 7V—MiY (Fv<—s@)| 15- 6 201-7
ARM STOPPER ASS'Y (FOR BREAKER) 7—4 X hv/S1 (7L—n) 15- 7 []] 202
MIRROR ASS'Y 35 -4 15- 8 [ ]| 204
LIGHT ASS'Y 54 M 15- 9 []]| 206

PARTS INDEX ; BRESIRRS ;

ENGINE PARTS CATALOG ; IVTY K=Y hEoy;

IHI Construction Machinery Limited

REV No.®



SECTION 1

LOWER MACHINE

T &8 5 #

Jo) | IRERARINS=%T

IHI Construction Machinery Limited



IHI

MODEL 55J

T ERfRAASL

1

©

o

2
o
zZ 5
> w
2 &
>
(V2]
(%]
<
i
=
I |
U ~
g
b=
(o4
=
o
-




REFES|H & F 5| % i % i3 E|ERME| E3 B 5 #% | & %
KEY No. PART No. DESCRIPTION QTY|CHAN.| SERIAL No. | REMARKS
TERG AR L
0 X 5300 934 00 |Lower Machine Ass’y 1 08003501~
T ER AL ST
0-1 X 5300 935 00 |Lower Machine Ass’y 1 08003501~
yu—35 La— @7
0-2 X 5300 939 00 |Shoe Assy, Crawler (Rubber) 1 08003501~
ru—39 va—
0-3 X 5300 713 00 |Shoe Assy, Crawler (Steel) 1 08003501~
TA O0—F5 Ya-—
1 0653 591 UA [ X Shoe, Rubber Crawler 2 < |08003501~ X X X
TA O0—-F5 Ya-— O
0653 752 UA | X Shoe, Rubber Crawler 2 — XXX~
70—3 Ya—#Y (400mm)
1-1 # 0651 595 UA | XShoe Ass'y, Crawler (Steel) 2 < {08003501~ X X X Sh.No.1-2
s0—5 Ya—#Y7 (400mm) O
# 0653 779 UA | XShoe Ass’y, Crawler (Steel) 2 — XXX~ Sh.No.1-2
70—5 Ya—#AT (550mm)
1—-2 | #0651 596 UA | XShoe Ass’y, Crawler (Steel) 2 08003501~ Sh.No.1-2
70—9 Ya— Y (480mm)
1-3 # 0653 556 UA | XShoe Ass’y, Crawler (Steel) 2 08003501~ Sh.No.1-2
s70—7 ¥ a— #Y (480mm)
1—-4 # 0653 911 UA | X Shoe Ass’y, Crawler (Steel) (For Hutter) 2 X X X~ Sh.No.1 —2@
A 8= ()
2 4459 793 00 X Cover (L.H.) 1 08003501~
HAMEAR)L b (LW,FWF #iE)
3 0518 100 20 X Bolt, Treatment (W/L.W, F.W) 14 08003501~ M10X20 P=1.25
A= (B)
4 4459 792 00 X Cover (R.H.) 1 08003501~
“U”RIL b
5 4003 079 00 X Bolt, “U” 4 08003501~
Y ZANR =R X hvA
6 # 5300 608 00 X Roller Ass’y, Upper 2 < 08003501~ X X X Sh.No.1-6
7 w8 a—35 #Hy O
# F300 005 00 | XRoller Ass'y, Upper 2 — XXX~ Sh.No.1-6
o7— 7LU—A
7 24200 641 00 X Frame, Lower 1 08003501~
B 25— (f)
8 4464 201 00 | XCover (L.H.) 1 08003501~
A= (B)
9 4464 202 00 X Cover (R.H.) 1 08003501~
ShALE AR L b
10 0475 160 40 X Bolt, Treatment 24 < 108003501~ X X X M16X40
BT R b @)
0555 160 40 | X Bolt, Treatment 24 — XXX~ M16X40
BB IE &
11 0595 160 00 X Washer, Treatment 24 08003501~ Mi6
BRALEEERNL + (LW, F.WH)
12 0517 080 12 | XBolt, Treatment (W/L.W, F.W) 2 08003501~ M8X12
B IN—
13 4460 756 00 X Cover 1 08003501~
o7— o-—3 #v
14 # 0653 724 UA | XRoller Ass’y, Lower 10 08003501~ Sh.No.1-5
15 0595 200 00 | XWasher, Treatment 20 08003501~ M20
BRALEE R b
16 0555 200 30 X Bolt, Treatment 20 08003501~ M20X30
#MEF v b (HE)
17 0535 120 00 | X Nut, Treatment 8 08003501~ Mi12 P=1.25
BRALER RS
18 0595 120 00 | X Washer, Treatment 8 08003501~ Mi2
F=N 757
19 0690 201 09 XPlug, Hole 12 08003501~
Ty HoN—
20 4461 749 00 | XCover, Under 1 08003501~
ETE— FHL
21 # 0753 788 UA | X Motor Ass’y, Traction 2 08003501~ Sh.No.5-1
N OTE

IHI

MODEL 55J

T ER R AR

LOWER MACHINE ASS'Y

_.3_._

REV.No.
SHEET No. 1—1




REFES|H & F F il o % 7 ElERE| & B 5 #® |# %
KEY No., PART No. DESCRIPTION QTY|CHAN.] SERIAL No. | REMARKS
Fo47 270y v b
22 4234 510 00 X Sprocket, Drive 2 08003501~
SRR RE &
23 0595 140 00 X Washer, Treatment 24 08003501~ Mi4
R b
24 0475 140 40 X Bolt, Treatment 24 - {08003501~ X X X M14X40
BALER L b O
0555 140 40 | X Bolt, Treatment 24 ~ XXX~ M14X40
P& =N
25 4550 519 00 X Seal, Trim 2 08003501~
BALE RV b
26 0555 120 35 X Bolt, Treatment 12 08003501~ M12X35
27 0595 120 00 X Washer, Treatment 12 08003501~ Mi12
Ya— HAF (B)
28 4475 590 00 X Guide, Shoe (L.H.) 2 08003501~
Ya— H4F (B
29 4475 591 00 X Guide, Shoe (R.H.) 2 08003501~
E =
N OTE

IHI

MODEL 55J

T ER AR ST

LOWER MACHINE ASS'Y

_4_

REV.No. @

SHEET No.

1-1




J70—-5 L a—#83T

IHI




ReEs | & & % % i & % R KER|IEHRE| &E B 5 # | %
KEY No.f PART No. DESCRIPTION QTY|CHAN.| SERIAL No. | REMARKS
su—395 Ya—-#T
0 0651 595 UA |Shoe Ass’y, Crawler 2) < |08003501~ % x X €=400mm
ra—35 va—#ir @)
0653 779 UA |Shoe Ass’y, Crawler (2) — kK~ €=400mm
s0—35 Y a—#3iL
0-1 0651 596 UA |Shoe Ass’y, Crawler 2) 08003501~ €=550mm
r0—35 Ya—H#iL
0-2 0653 556 UA |Shoe Ass’y, Crawler 2) 08003501~ €=480mm
P g A
0-3 0651 595 95 X Link Ass'y 1 08003501~
*RE Y (K)
1 0651 595 13 X % Link, Master (L.H.) 1 08003501~
Vv Ty
2 0651 588 03 X % Bushing, Track 38 08003501~
<2y Yrr (B
3 0651 595 14 X % Link, Master (R.H.) 1 08003501~
Fovo EY
4 0651 588 05 X X Pin, Track 38 08003501~
oy s ¥y
5 0651 595 19 X X Pin, Lock 1 08003501~
<2F K
6 0651 595 18 X % Pin, Master 1 08003501~
TRY AT —
7 0651 588 07 X X Collar, Master 2 08003501~
XRY Ty
8 0651 588 04 X X Bushing, Master 1 08003501~
A A IV AN v o))
9 0651 595 02 X X Link, Track (R.H.) 38 08003501~
Vw2 Yo (K)
10 0651 595 01 X X Link, Track (L.H.) 38 08003501~
Ya— Fv b
11 0651 588 10 X Nut, Shoe 156 08003501~
Ya— TL—=}
12 0651 595 08 X Plate, Shoe 39 <7 |08003501~ X% % X €=400mm
Ya— FL—F O
0653 779 01 | * Plate, Shoe (For Rubber Pad) 39 — XXk~ €=400mm
Ya— TL—F
12—-1 0651 593 08 X Plate, Shoe 39 08003501~ £=550mm
Ya— FL—}
12-2 0653 556 08 X Plate, Shoe 39 08003501~ €=480mm
Ya— KN}
13 0651 588 09 X Bolt, Shoe 156 08003501~
£ .3
N OTE

IHI

MODEL 55J

70-5 Ya—#3
CRAWLER SHOE ASS'Y
.._7—

REV. No. @

SHEET No. 1—2




70—-5 L a—#831
CRAWLER SHOE ASS'Y (FOR HUTTER)

IHI

MODEL 55J




REFS |3 & F 5 i &n % i KEER%E| & BH 5 B | & %
KEY No., PART No. DESCRIPTION QTY|CHAN.| SERIAL No. [ REMARKS
ra—39 Ya—@Aw
0 0653 911 UA |Shoe Ass’y, Crawler 2) XX X~ £=480mm
D4 A
0-1 0653 911 99 XLink Ass’y 1 X X X~
RRY VY (K)
1 0653 911 04 X XLink, Master (L.H.) 1 X X X~
Vo s Ty
2 0653 911 05 X X Bushing, Track 38 X X X~
RRAY YUy (R
3 0653 911 03 X X Link, Master (R.H.) 1 X X X~
Sy EY
4 0653 911 06 X XPin, Track 38 XXX~
oy ¥r
5 0653 911 10 X XPin, Lock 1 X X X~
TRy KV
6 0653 911 08 X X Pin, Master 1 X X X~
IR HT—
7 0653 911 09 X X Collar, Master 2 XX X~
RRY T T
8 0653 911 07 X XBushing, Master 1 XXX~
AN AN A-)
9 0653 911 01 X XLink, Track (R.H.) 38 X X X~
FIv o )Y s (k)
10 0653 911 02 X XLink, Track (L.H.) 38 X X X~
va— Fv b
11 0653 010 10 X Nut, Shoe 156 XX X~
Ya— JFLb—}
12 0653 911 01 X Plate, Shoe 39 XXX~ £=480mm
va— KN
13 0653 010 09 X Bolt, Shoe 156 XXX~
N O T E
THI [
CRAWLER SHOE ASS'Y (FOR HUTTER) REV. No.

MODEL 55J

SHEET No. 1—2




2

IHI S—

CRAWLER SHOE ADJ. DEVICE REV. No. @
MODEL 55) —-8— SHEET No. 1—3




REFES|B & F % 0 & % R REEREERE| & B 5 # |#® %
KEY Nof PART No. DESCRIPTION QTY|CHAN.| SERIAL No. | REMARKS
su0—-3 Ya—-FAERE TAH va-H
0 X 5300 759 00 |Adj. Device, Crawler Shoe 1 08003501~ X X X For Rubber Shoe
su—35 Ja—fEEE TH Va-—H
X 5301 229 00 |[Adj. Device, Crawler Shoe 1 X X K ~ For Rubber Shoe
ru—35 Ya—fREE %k va-H
0-1 X 5300 652 00 |Adj. Device, Crawler Shoe 1 08003501~ X % X For Steel Shoe
s0—-35 Ya—-REERE % va—-H
X 5301 230 00 |Adj. Device, Crawler Shoe 1 X X X~ For Steel Shoe
FSI—=R VY YYHEEL (TA Ya—-H)
0—2 5300 759 98 X Cylinder Ass’y, Grease (For Rubber Shoe) 2 08003501~ X X X
TYV—R V)Y FHEYL Gk va—F)
0—-3 5300 652 98 * Cylinder Ass’y, Grease (For Steel Shoe)| 2 08003501~ X% X x
|57 S
1 4515 506 00 X X Piston 1 08003501~
Ny s TovT )y
2 0762 120 50 X X Ring, Back— up 1 08003501~ P50— T2
“«O” ) 7
3 0760 710 50 X X Ring, “0” 1 08003501~ P50—90B
FY—=X ) ¥
4 4514 509 00 X X Cylinder, Grease 1 <1 |08003501~ % X X
JYV—=R ) ¥ X
4514 549 00 | % X Cylinder, Grease 1 Kok ok~
BMIERL F HE) (Ta Ya—H)
5 0514 120 60 X X Bolt, Treatment (For Rubber Shoe) 4 08003501~ Mi12X60 P=1.25
BALIERNV N HE) G ¥ =2 —HA)
5—1 0514 120 50 X X Bolt, Treatment (For Steel Shoe) 4 08003501~ M12X50 P=1.25
BB &
6 0595 120 00 X X Washer, Treatment 4 08003501~ Mi12
EOPAIDAE S
7 4560 004 00 X X Packing, Copper 1 08003501~ % X X
Fxvy NLVT
8 4140 000 00 X X Valve, Check 1 <7 |08003501~ % X X
Frzvy NLVT X
0753 265 UA | % X% Valve, Check 1 Kk ok ok~
TSN =R Zv TN
9 0728 111 15 X X Nipple, Grease 1 < |08003501~ % * X PT1/8
JN)=R =y TNV O
0728 111 14 | X X Nipple, Grease 1 — ok ok ~% kX PT1/8
TL—F (TH Ya-—FH)
10 4401 631 00 X X Plate (For Rubber Shoe) 2 08003501~
ATy 2=y ML (T4 va—f)
20 5300 759 99 X Unit Ass’y, Spring (For Rubber Shoe) 2 08003501~
ATy 2=y VAN Gk v a—R)
201 5300 652 99 X Unit Ass’y, Spring (For Steel Shoe) 2 08003501~
ATV
21 0580 200 00 X X Nut, Hex. 1 08003501~ M20
AT T ) TF—F
22 4485 508 00 X X Retainer, Spring 1 08003501~
AT T
23 4170 126 00 X X Spring 1 08003501~
A= (TH ¥a—F)
24 4040 613 01 X % Spacer (For Rubber Shoe) 1 08003501~
AT )F—=F
25 4485 509 00 X X Retainer, Spring 1 08003501~
FEERIL B
26 4004 128 00 X X Bolt, Adjusting 1 08003501~
£ B
N OTE

IHI

MODEL 55)

70-7 oo —-fAREE
CRAWLER SHOE ADJ. DEVICE

_.9_

REV. No. @

SHEET No. 1—3




M —1 SHEET No. 1—4




REFS |8 & F i & % i3 BRE|EREE| & B % # | £
KEY No., PART DESCURIPTION QTY|CHAN.| SERIAL No. | REMARKS
7ar b TANFHE (TA Ya—H)
0 5300 757 00 |Idler Ass’y, Front (For Rubber Shoe) (2) 08003501~
70r b TANSTHY @ v 2—H)
0-1 5300 666 00 |Idler Ass’y, Front (For Steel Shoe) 2) 08003501~
ATF) T ¥y
1 0494 651 75 X Pin, Spring 2 08003501~ g#l0X75
RT7TY sy Javy
2 4420 525 00 X Block, Bearing 2 08003501~
JU—F4 YT Y=l
3 0763 014 67 | XSeal, Floating 2 08003501~
“O” U
4 0760 715 45 X Ring, “O” 2 08003501~ G45-90B
T T
5 4047 035 02 X Bushing 2 08003501~
70y M TAFKT (TH Y2—-H)
6 4236 536 00 XIdler, Front (For Rubber Shoe) 1 08003501~
79y bF TAFNS & ¥=2—H)
6—1 4236 519 00 X1Idler, Front (For Steel Shoe) 1 08003501~
75
7 0710 201 01 X Plug 2 08003501~ X X X ST—-PA-1/8
T
0710 201 01 X Plug 1 X X X~ ST—-PA-1/8
¥ 7 b
8 4012 220 00 X Shaft 1 08003501~
N OTE

IHI

MODEL 55J

Ay bh 74 KF#iL
FRONT IDLER ASS'Y

REV. No. @

SHEET No. 1—4




1
J

Serial NO.08003501~08003503

2 34
] o
‘[ —— e

Serial NO.08003504~

| EL
i
G

IHI

MODEL 55)

07— O—S54%83
LOWER ROLLER ASS'Y

REV. No. @

SHEET No. 1—5




Ihi Mini Excavator 55j Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-55j-parts-catal og/

RHEES|H® & F 5 &R ah % i BE|ERE| & A 5 # | % £
KEYNo|PART No. DESCRIPTION QTY |CHAN.| SERIAL No. | REMARKS
oy — u—-J#Vw
0 0653 722 UA |Roller Ass’y, Lower (10) < |08003501~08003503
oy — o—-35#r O
0653 724 UA |Roller Ass'y, Lower (10) - 108003504~
757
1 0710 201 01 X Plug 1 08003501~ PT1/8
JO0—F4 7 =)
2 0763 014 71 X Seal, Floating 2 -“ 08003501~08003503
Ju—F4 7= X
0763 014 60 X Seal, Floating 2 — 108003504~
“0” |) y y
3 0760 715 35 X Ring, “O” 2 08003501~ G35—-90B
27y T Er
4 0494 610 56 X Pin, Spring 2 <7 |08003501~08003503 |#8 X 56
vy ¥r X
0653 723 06 X Pin, Dowel 2 - 08003504~
N OTE
LOWER ROLLER ASS'Y REV. No.
MODEL 55J —13— SHEET No. 1—5

Thisisthe cut pages sample. Download all 274 page(s) at: ManualPlace.com



http://manualplace.com/product/ihi-mini-excavator-55j-parts-catalog/

